79 - GREASE

80 - SEALANT
90 - 10W-40 OIL
102 — SEAL KIT
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ITEM | HYDRO—GEAR ITEM | HYDRO—GEAR
NO. PART NO. QTY DESCRIPTION NO. PART NO. QTY DESCRIPTION
1 70367 1 ASSEMBLY, L H HOUSING 38 | 44130 2 WASHER, 7/80D X 7/16 X .060 HT
1 L H HOUSING 39 | 44142 1 NUT, SLOTTED HEX
1 DEAING, NBEDLE. SeETH12 40 | a0 1| PN cOTTER
\ 44127 2 .
1 BEARING, BALL 25MM X 52MM 4 PIN, BRAKE ACTUATING
! B NG heED oW X Dz 42 | 44143 1 KEY, HI-PRO 3/16 X 5/8
: n 43 23711 1 SPACER
! SEAL, Ol .984 X 1.5 X .25 44 | 44278 1 WASHER, 7/8 OD X .260 ID X 1/8
2 CAP SCREW, 1/4—20 X 1.0 . :
45 | 44090 1 DISC, BRAKE
! GASKET, FILTER BASE 46 | 44300 1 BOLT, 1/4-20 X 2
1 BASE, OIL FILTER » 1/4-
44433 1 -
2 70364 1 ASSEMBLY, R H HOUSING e BOLT, 1/4-20 X 1 W/NYLOK GRS
49 | 70251 1 DIFFERENTIAL ASSEMBLY
1 HOUSING, R H TRANSAXLE 2 GEAR. 12T DIFFERENTIAL
! BOLT, RIB NECK 5/16-18 6 GEAR, 10T PLANET DIFFERENTIAL
1 WASHER, RUBBER 5/8 OD X .313 ID X .04 :
1 BEARING, NEEDLE SCE1412 6 SPACER, DIFFERENTIAL
g 3 SPACER, SHAFT
1 BEARING, BALL 25MM X 52MM :
M 1 DIFFERENTIAL END CAP
1 BEARING, NEEDLE — SCH 1012
1 SEAL, OIL .984 X 1.5 X .25 3 BOLT, 3/8-24 X 45 GD8
- Olk X NUT, HEX LOCK 3/8—24 GD8
7 44782 2 OlL SEAL, .984 X 1.5 X .25 3 :
: paroz ; TR S X. 3 SHAFT, DIFFERENTIAL
10 44920 1 GASKET, FILTER BASE 63 | 44757 12 (,imRbgv?,ELD'FFERENT'AL
" 70210 ! ASSY, TLIER BASE 64 | 44776 1 GEAR, REDUCTION 14T-38T
2 CAP SCREW, 1/4—20 X 1 :
1 GASKET, FILTER BASE 65 70051 } QEIAARL gBRJrVE PINION ASSEMBLY
1 BASE, OIL FILTER
12 62876 1 PINION ASSEMBLY 67 44779 ] gm?Tm‘;\cx
1 BEARING BALL, 25MM X 42MM X 9MM !
1 PINION, 18T DRIVEN 68 | 44781 1 O-RING
o | e || Sy s i | 2| s
1 SHAFT, BRAKE ’ .
2 BEARING, BALL .62 X 1.38 X .43 7| des2 2 e 5/16-18 X 3-1/2
] SEGFS'L&ZT 73 | 50868 1 TOREX HEAD SCREW, 5/16—18
20 62888 2 AXLE MOUNTING HORN ASSEMBLY 78| 33982 ! CAP_SCREW, HEX 5/16-18 X 1 GRS
1 AXLE MOUNTING H '
] BEARING, 25MM 1D (w '/ SEALS) 77 | 44786 1 ARM, FREEWHEEL ACTUATING
1 WASHER, 1.0 X 1.63 X .08 HT 78 44761 2 SEAL, OIL .625 X 1.0 X .25
1 WASHER, 1.0 X 2.06 X .09 HT gg 28312% 1 gEECfETGO 0Z. TUBE)
1 SHAFT, AXLE
1 RING, RETAINING 81 | 43084 1 BOLT, HEX 5/16—18 X 1-3/4 GR 5
21 44805 2 WASHER, 1.0 X 1.63 X .08 HT 82 44820 3 BOL;I', 5/16—18 X 4-1/2 GR 5
22 44806 2 WASHER, 1.0 X 2.06 X .09 HT 84 50591 1 1/2" BEADED 9/16 SAE STRAIGHT
28 70054 1 ASSY, INPUT 87 | 50594 2 1/2" HOSE — 8-3/4 LG
1 BEARING, BALL .62 X 1.38 X .43 89 | 51563 1 SPIN-ON FILTER
1 BEARING, BALL 15MM X 35MM X 11MM 90 99.80z| 10W—40 OIL
1 PINION, INPUT 18T 91 | BDU-10L—259 1 BDU—10L—259
1 SHAFT, INPUT 92 | 2003016 1 RING, WIRE RETAINING
2 BUSHING, THRUST 93 | 50128 1 WASHER
1 RETAINING RING 94 | 50042 1 BREATHER ASSEMBLY
1 WRE RETAINING RING 95 | 9005110-5600 | 1 PLUG, STRAIGHT THREAD
31 50925 1 BEARING, RETAINER 98 | 50066 1 4” PULLEY
32 50945 1 QUAD RING 100 | 50589 1 1/2" BEADED 90° 9/16 SAE FITTING
33 62589 1 BRAKE YOKE ASSEMBLY 101 | 50592 1 1/2" BEADED 90° 7/8 SAE FITTING
1 YOKE, BRAKE 102 | 70052 1 SEAL KIT
1 BOLT, SQ HD 5/16—24 103 | 50169 1 WASHER
35 23710 1 ARM, ' BRAKE 122 | 50320 1 9/16—18 HEX JAM NUT
36 44134 1 PLATE, PUCK 123 | 50405 2 O RING
37 44132 2 PUCK, BRAKE 124 | 50590 4 PINCH CLAMP
129 | 50666 2 SPRING, SHORT
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